
City of Morro Bay and  
Cayucos Sanitary District 
 
OFFSHORE MONITORING 
AND REPORTING PROGRAM 
 
2015 ANNUAL REPORT 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Marine Research Specialists 
 
3140 Telegraph Rd., Suite A 
Ventura, California 93003 

Pt. Piedras 
        Blancas Sea Surface Temperature 

21 October 2015 

Estero Bay 

Pt. Arguello 

 

 

Pt. Buchon 

25°C 
24 
23 
22 
21 
20 
19 
18 
17 
16 
15 



Report to the 
 

City of Morro Bay and 
Cayucos Sanitary District 

 

955 Shasta Avenue 
Morro Bay, California  93442 

(805) 772-6272 
 
 
 

OFFSHORE MONITORING 
AND REPORTING PROGRAM 

 
 

2015 ANNUAL REPORT 
 
 
 
 

Prepared by 
Douglas A. Coats 

 
 
 

 
 
 
 
 

Submitted by 
[...]
Among the routine maintenance and repair efforts listed in Table A.2, the WWTP staff also instituted a 
number of significant repairs in 2015 as part of the MMRP. The scope of MMRP projects exceeds normal 
O&M activities, can encompass entire treatment components, and may even require major infrastructure 
reconstruction. Some of the MMRP activities completed in 2015 are listed below. 

  



City of Morro Bay/Cayucos Sanitary District Treatment Plant 
Offshore Monitoring and Reporting Program 2-5 
 
 

 

Marine Research Specialists  2015 Annual Report 

One of the more significant maintenance events of 2015 involved the repair and rehabilitation of one of 
the three sludge digesters at the WWTP. Digester #2 had already been refurbished in prior years. The 
process involved a number of separate activities. 

 Commission Digesters #2 and #3 as the primary and secondary digesters while Digester #1 
was offline for repair; 

 Operate two well pumps near Digester #1 to lower groundwater levels prior to draining the 
Digester; 

 Transfer sludge to the active Digesters; 
 Perform structural testing by coring into the walls of Digester #1 and compression testing 

the cores; 
 Inspect, repair, and replace digester valves and sludge transfer lines; and 
 Sandblast and recoat the Digester.  

The cleaning, repair, and recoating project for Digester #1 was completed and the digester was brought 
back online as the operational secondary digester in August 2015. 

On 14 October, the Secondary Clarifier was drained, cleaned, and inspected as part of a planned MMRP 
activity to rehabilitate the Clarifier. Numerous operational changes to the treatment process were required 
to maintain compliance with the discharge permit during the prolonged period required to complete tasks 
necessary to inspect and clean the Clarifier. When a major treatment component, such as the Secondary 
Clarifier or the Chlorine Contact Tank, is taken offline, wastewater quality can decline if the component 
is simply bypassed in the treatment process. Instead, at those times, WWTP staff perform major 
modifications to plant flow so that all effluent discharge from the WWTP can be temporarily suspended. 

 
Figure 2.2 Photograph of a Diffuser Port Discharging Effluent 



Treatment Plant City of Morro Bay/Cayucos Sanitary District 
2-6 Offshore Monitoring and Reporting Program 
 
 

 

2015 Annual Report Marine Research Specialists 

Regardless of whether the discharge would have still complied with requirements of the discharge permit, 
these efforts avoid dosing the marine environment with effluent that is not of the highest possible quality. 

The October inspection of the Secondary Clarifier found that although some of the equipment within the 
Clarifier exhibited corrosion near the water interface, the Clarifier itself was found to be in satisfactory 
condition. At other times during the year, repairs were made to corroded areas of the catwalk and to 
various valves and pipes associated with the Clarifier. This effort is currently ongoing as part of the 
MMRP. 

A significant series of other repair events in 2015 were related to a planned MMRP improvement to the 
Chlorine Contact Tank. The Tank is an important component of the disinfection process, which is the last 
step in the treatment process. After addition of sodium hypochlorite to the waste stream, mixing within 
the Tank ensures sufficient contact time with microorganisms before dechlorination with sodium bisulfite 
and discharge through the outfall. The entire disinfection process is complex, partially because of the 
diurnal variation in both organic loading and plant flow. At any given time, flow-paced dosing pumps 
inject sufficient amounts of sodium hypochlorite and sodium bisulfite to ensure adequate disinfection 
without dosing the marine environment with chlorine. Both chlorine concentrations and bacterial densities 
are regulated in the discharge permit. Because there is no redundancy in the disinfection process, when 
the Contact Tank is taken offline for repair, potential exceedances of one or both of the regulatory limits 
can occur. 

WWTP personnel have devised some inventive methods to minimize environmental impacts while the 
Tank is offline. First, they minimize the downtime for the Tank by staging personnel, equipment and 
supplies onsite prior to draining the Tank. If exterior valves require repair, as was the case in July, they 
excavate and expose the valve prior to draining. In another case in July, they avoided draining the Tank 
altogether, by placing a small boat into the Tank to replace a damaged link in the drive chain.  

Second, they limit impacts on the overall treatment process by conducting repairs very early in the 
morning, when plant flow is lowest. Also, rather than simply diverting untreated wastewater around the 
Tank during the repair, they prepare to temporarily stop flow through the WWTP by draining the Plant’s 
Grit Chamber and a Primary Clarifier so that they can act as temporary detention basins. Then, they drain 
the contents of the Contact Tank into empty sludge beds for temporary storage and later treatment. Lastly, 
as inflow begins fills the temporary detention basins during the repair, they shut down the influent pumps 
and allow influent to backup in the trunk line for later treatment once the Tank is back online. 

Despite these efforts, exceedance of at least one of the regulatory limits cannot be avoided during 
prolonged repairs to the Tank. This was the case on 15 April, when the WWTP staff made the conscious 
decision to maintain effluent disinfection at the expense of dechlorination, which resulted in the 
exceedance of maximum daily limit on total residual chlorine.1 Appropriate notice was provided to the 
RWQCB and California Department of Health Shellfish Division prior to the anticipated chlorine 
increase. In addition to this unavoidable exceedance of a permit limit, one other exception to permit 
requirements occurred during 2015. It too was related to the dechlorination process when, on 11 
December, the sodium-bisulfite dosing pump was accidently shut down after its circuit breaker was 
tripped, and the residual chlorine levels again increased above the maximum allowable daily 
concentration. 

Although there were an unusually large number of other repairs to the Chlorine Contact Tank during in 
2015, none resulted in a permit exceedance. Five of these repair events required draining of the Tank, and 
four were conducted to address unusual increases in effluent coliform density caused by an accumulation 

                                                      
1  See Figure 2.13 later in this chapter. 



City of Morro Bay/Cayucos Sanitary District Treatment Plant 
Offshore Monitoring and Reporting Program 2-7 
 
 

 

Marine Research Specialists  2015 Annual Report 

of organic solids along the bottoms of the Tank’s two contact chambers.1 When it was found that 
occasional cleaning of the floor of the Tank with high-pressure hoses did not provide a long-term 
solution, modifications were made to the apparatuses used to remove solids the mixture within the Tank, 
including adding flights and decreasing their elevation above the Tank floor. Eventually, wooden fillets 
were added to the Tank walls to divert settling solids toward the middle of the Tank. 

2.1.2 Plant History 

The original WWTP, built in 1954, had a nominal capacity of 0.7 MGD and a 1-MGD maximum 
throughput. The original plant included a headworks structure, primary and secondary clarifiers, a 
biofilter, a single-stage digester, chlorination facilities, biosolids drying beds, and a short ocean outfall. 

In 1964, the plant upgraded to a nominal capacity of 1 MGD and a 1.3-MGD maximum throughput to 
meet the demands of the growing coastal community. This upgrade added a pump station, a splitter box, a 
primary clarifier, a secondary clarifier, a biofilter, chlorination facilities, biosolids beds, and another 
primary digester, which allowed conversion of the existing digester to a secondary capacity. A new office 
and laboratory were also constructed during this upgrade. 

During the 1970s, the City of Morro Bay developed a plan for additional upgrades to the WWTP facilities 
intended to augment the plant’s capacity further. In 1980, the City began designing these planned 
improvements, including the construction of a new outfall to protect the marine environment better, and a 
facilities upgrade to provide full secondary treatment. 

Following a yearlong study of oceanographic conditions within Estero Bay, design of the new outfall was 
completed in April 1981. The new outfall and diffuser system extended the discharge from the surfzone to 
a point much farther offshore. The deeper discharge increased the dilution of wastewater within the open-
ocean environment. The new outfall was completed and placed in service in June 1982. 

The design of the facility improvements, completed in September 1981, called for a final effluent 
suspended-solids concentration of 30 mg/L and an equivalent limit on BOD. However, aid from state or 
federal agencies to finance the construction to meet these full-secondary-treatment levels was not 
available. Since discharge through the new outfall was not causing any apparent adverse environmental 
impacts and the projected future throughput was low, the State determined that additional financial aid for 
upgrading the MBCSD WWTP to full secondary was not warranted. Instead, the City modified the design 
to provide secondary treatment to a majority (1 MGD) of the projected flow to comply with the state 
water-quality standards set forth in the California Ocean Plan (COP) (SWRCB 1990). State officials 
concurred with this level of treatment, provided that the USEPA approve a 301(h)-modified NPDES 
discharge permit that adjusted secondary-treatment requirements on suspended-solid and BOD emissions. 

In a 16 March 1983 letter, RWQCB staff determined that the proposed discharge would comply with state  
water-quality standards pursuant to Title 40 of the Code of Federal Regulations, Section 125.60(b)(2) [40 
CFR 125.60(b)(2)] (USGPO 1982a) and 40 CFR 125.63(b) of the 301(h) regulations dated November 
1982 (USGPO 1982b). 

Upgrades to the treatment plant completed between 1983 and 1985, increased the plant’s capacity to a 
2.06-MGD average dry-weather flow and a peak flow of 6.6 MGD. The plant now includes primary 
treatment of all influent by screening, grit removal, and primary sedimentation. Additionally, depending 
on the hydraulic conditions within the plant, up to 1 MGD of the flow can be diverted through a 
secondary-treatment process of trickling filters, clarifiers, and a solids-contact chamber. The secondary-

                                                      
1  See particularly the series of higher-than-normal densities in June and September in Figure 2.14, and the associated discussion 

later in this chapter. 



Treatment Plant City of Morro Bay/Cayucos Sanitary District 
2-8 Offshore Monitoring and Reporting Program 
 
 

 

2015 Annual Report Marine Research Specialists 

treatment process utilizes two trickling filters, an aerated solids-contact channel, and a secondary 
sedimentation tank. The original 1954 sedimentation tank was converted into a chlorination system where 
the primary- and secondary-treated effluents are mixed and disinfected prior to dechlorination and 
discharge through the ocean outfall. 

On 29 March 1985, an NPDES permit based on the previously approved Section-301(h) modification 
established water-quality standards for the MBCSD WWTP. The permit required treated effluent to 
achieve a suspended-solids content of no more than 70 mg/L (75% removal) and a maximum BOD of 120 
mg/L (30% removal). The permit also required an extensive monitoring program to assure maintenance of 
environmental quality. The permit was valid for five years and expired on 8 March 1990. After an 
evaluation process, the permit was reissued in December 1992. During this evaluation period, 
improvements to the treatment facilities included the installation of a sludge-removal system within the 
Chlorine Contact Tank.  

The MBCSD again applied for renewal of the permit in May 1997, supporting its application with an 
extensive technical review of more than 10 years of monitoring data (MRS 1997a). An administrative 
extension until 11 December 1998 allowed regulatory agencies additional time to review and issue the 
new permit (RWQCB 1998). In July 1998, RWQCB staff determined that the discharge described in the 
MBCSD application “would comply with applicable state laws, including water quality standards, and 
would not result in additional treatment, pollution control, or other requirements on any other point or 
nonpoint source.” This permit was finalized and issued by USEPA on 26 January 1999, with an effective 
date of 1 March 1999. 

Based on discussions between RWQCB, USEPA, and MBCSD staff and their consultants, the following 
revisions were also implemented in the 1999 permit: 

 A 12.7% reduction in the allowed mass emission of suspended solids, BOD, and O&G; 
 More extensive reporting requirements for biosolids; 
 Elimination of shellfish monitoring; 
 A revised benthic sampling pattern eliminating seasonal sampling and increasing the 

number of stations close to the diffuser structure; 
 A revised receiving-water sampling program eliminating bottle casts and doubling the 

number of vertical profiles close to the diffuser structure; and 
 Specification of mass emission goals for toxic chemicals. 

Based on the historical absence of perceptible impacts from the discharge, and the projected continuation 
of consistently high effluent quality, the MBCSD again applied for a renewal of the discharge permit on 3 
July 2003 (MBCSD 2003). As with the previous permits, the application requested continued discharge 
under the 301(h) provision that allows minor modifications to the BOD and suspended-solids 
requirements. On 4 February 2004, the RWQCB (2004) administratively extended the existing permit to 
allow time for further review. On 10 September 2005, the USEPA Region IX (2005) issued a tentative 
decision concurring with issuance of a permit to the MBCSD in accordance with Section 301(h) of the 
Clean Water Act. On 6 April 2006, the USEPA and RWQCB staff issued a joint notice for a proposed 
action to reissue the 301(h) modified NPDES discharge permit to the MBCSD. However, on 11 May 
2006 the RWQCB and the USEPA conducted a joint public hearing addressing the reissuance of the 
MBCSD permit wherein the RWQCB voted to continue the hearing pursuant to the issuance of a 
biological evaluation by the USEPA (2007). 

In 2008, the USEPA issued an Endangered Species Act (ESA) biological evaluation of continued 
discharge under a 301(h) modified discharge permit wherein they determined: 



City of Morro Bay/Cayucos Sanitary District Treatment Plant 
Offshore Monitoring and Reporting Program 2-9 
 
 

 

Marine Research Specialists  2015 Annual Report 

…that the continued wastewater discharge from the Morro Bay/Cayucos facility is not 
likely to adversely affect the brown pelican or southern sea otter, both of which occur in 
the vicinity of the subject discharge. EPA finds that any potential direct or indirect effects 
of the continued wastewater discharge would be insignificant to the brown pelican and 
southern sea otter. 

Pursuant to Section 7 of the ESA, the proposed action of the USEPA required consultation with the U.S. 
Fish and Wildlife Service (USFWS) and National Marine Fisheries Service (NMFS), which protect 
federally listed endangered species and designate critical habitat that may be affected by the proposed 
action. On 21 December 2007, the USFWS concurred with the USEPA “determination that the proposed 
project is not likely to adversely affect the brown pelican or southern sea otter.”  

Nevertheless, the USEPA incorporated three conservation measures into the new NPDES discharge 
[...]
Contracts for overall program management and permitting services for the new WRF and future recycled 
water system are now in place. These efforts were based on numerous studies evaluating design and 
implementation constraints that were conducted during 2013 and 2014, and that resulted in identification 
of the Morro Valley as the preferred location for the new facility. The City has applied for a grant from 
the SWRCB for a recycled water feasibility study, as well as a planning loan under the State Revolving 
Fund program. 

2.1.3 Regulatory Setting 

The 1972 Federal Clean Water Act and its 1977 amendments established national water-quality goals and 
created a national permit system (NPDES) of minimum standards for the quality of discharged waters 
(USGPO 1997a). Pursuant to the new system, states established standards specific to water bodies and 
designated the types of pollutants to be regulated. Since 1973 the California State Water Resources 
Control Board and its nine Regional Water Quality Control Boards have been delegated the responsibility 
of administering permitted discharges into the coastal marine waters of California. The State Board 
prepares and adopts the COP, which incorporates the state water-quality standards that apply to all 
NPDES permits. The RWQCB established a Water Quality Control Plan for the basin containing San 
Luis Obispo County waters (“The Basin Plan” RWQCB 1994). The basin standards incorporate the 
applicable portions of the COP and specifically address the beneficial uses of marine waters adjacent to 
the outfall site. Water-quality objectives and toxic material limitations in the basin plan are designed to 
protect the beneficial uses of ocean waters within specific coastal areas. The basin plan identifies the 
following existing beneficial uses for the waters of Estero Bay: 

 Water Contact Recreation (REC-1). Uses of water for recreational activities involving 
body contact with water, where ingestion of water is reasonably possible. These uses 
include, but are not limited to, swimming, wading, water skiing, skin and scuba diving, 
surfing, and fishing. 

 Noncontact Water Recreation (REC-2). Uses of water for recreational activities 
involving proximity to water but not normally involving body contact with water, where 
ingestion of water is reasonably possible. These uses include, but are not limited to, 
picnicking, sunbathing, hiking, beachcombing, camping, boating, tidepool and marine life 
studies, hunting, sightseeing, and aesthetic enjoyment in conjunction with the above 
activities. 

 Industrial Service Supply (IND). Uses of water for industrial activities that do not depend 
primarily on water quality, including, mining, cooling water supply, hydraulic conveyance, 
gravel washing, fire protection, and oil well repressurization. 

 Navigation (NAV). Uses of water for shipping, travel, or other transportation by private, 
military, or commercial vessels. The RWQCB interprets NAV as being present within any 
natural body of water that that has sufficient capacity to float watercraft for the purposes of 
commerce, trade, transportation, and pleasure. 



Treatment Plant City of Morro Bay/Cayucos Sanitary District 
2-12 Offshore Monitoring and Reporting Program 
 
 

 

2015 Annual Report Marine Research Specialists 

 Marine Habitat (MAR). Uses of water that support marine ecosystems including, but not 
limited to, preservation or enhancement of marine habitats, fish, shellfish, and vegetation 
such as kelp, or wildlife such as marine mammals and shorebirds. 

 Shellfish Harvesting (SHELL). Uses of water that support habitats suitable for the 
collection of filter-feeding shellfish such as clams, oysters, and mussels, for human 
consumption, commercial, or sport purposes. This includes waters that have in the past, or 
may in the future, contain significant shellfisheries. 

 Ocean Commercial and Sport Fishing (COMM). Uses of water for commercial or 
recreational collection of fish, shellfish, or other organisms, including uses involving 
organisms intended for human consumption or bait purposes. 

 Preservation of Rare, Threatened, or Endangered Species (RARE). Uses of water that 
support habitats necessary, at least in part, for the survival and successful maintenance of 
plant or animal species established under state or federal law as rare, threatened, or 
endangered. 

 Wildlife Habitat (WILD). Uses of water that support terrestrial ecosystems including, but 
not limited to, preservation and enhancement of terrestrial habitats, vegetation, wildlife 
(e.g., mammals, birds, reptiles, amphibians, invertebrates), or wildlife water and food 
sources. 

Section 301(b) of the Clean Water Act requires publicly owned treatment works to meet effluent 
limitations based on secondary treatment, which is defined in terms of limits on three effluent parameters 
(40 CFR 133; USGPO 1997a). These limitations are: 

 Total suspended solids (TSS) concentrations not exceeding 30 mg/L as a 30-day average 
and removal rates not less than 85%; 

 BOD concentrations not exceeding 30 mg/L as a 30-day average and removal rates not less 
than 85%; and 

 Hydrogen-ion concentration (pH) between 6.0 and 9.0. 

These limits were established based on the treatment capabilities of the best available technology at the 
time, rather than an evaluation of treatment necessary to reduce potential environmental impacts to an 
acceptable level within receiving waters. Recognizing that this level of treatment may not be necessary 
within ocean waters, Section 301(h) was added to the Act to allow an NPDES discharge permit to modify 
some or all of these full secondary-treatment requirements, if certain conditions are met. The MBCSD 
WWTP is a combined primary and secondary-treatment facility that has operated under a Section 301(h)-
modified NPDES permit (number CA0047881) since March 1985. The modifications in this NPDES 
permit apply only to the TSS and BOD requirements, so all other NPDES limitations apply without 
exception, including those for wastewater pH and toxic compounds. The modification was issued only 
after the MBCSD satisfied the following additional conditions: 

 Demonstrate the existence of a water-quality standard specific to the pollutant for which 
the modification is requested (40 CFR 125.61; USGPO 1997a). The COP specifies limits 
on TSS and dissolved-oxygen (DO) depression (SWRCB 2005). In January 2009, the 
California Coastal Commission determined that the discharge complies with the State 
Coastal Zone Program that incorporates COP standards. 



City of Morro Bay/Cayucos Sanitary District Treatment Plant 
Offshore Monitoring and Reporting Program 2-13 
 
 

 

Marine Research Specialists  2015 Annual Report 

 Demonstrate that the discharge does not adversely impact public water supplies or interfere 
with the protection and propagation of balanced, indigenous biological populations (40 
CFR 125.62). The USFWS (1998 2007) and the NMFS (1998 2004) determined that the 
discharge would not adversely impact threatened or endangered species, or critical habitats, 
pursuant to the ESA. 

 Conduct a monitoring and reporting program capable of evaluating the effects of the 
discharge (40 CFR 125.63). The monitoring program described in this report satisfies this 
requirement. 

 Demonstrate that the discharge will not result in any additional treatment requirements on 
any other point or nonpoint source (40 CFR 125.64). The footprint of the MBCSD 
discharge does not overlap that of other discharges. 

 Determine whether the WWTP is subject to pretreatment requirements. Since there are no 
known sources of toxic pollutants or pesticides in the influent, the WWTP is exempt from 
general pretreatment requirements in lieu of a pollution prevention program. In addition, 
since the discharge is considered small, it is exempt from the urban pretreatment 
requirement (40 CFR 125.65). 

 Demonstrate whether the pollution-prevention program meets the requirement for a 
nonindustrial source control program (40 CFR 125.66). The MBCSD pollution prevention 
program implements public education and source reduction programs to limit the entrance 
of toxic pollutants or pesticides into the treatment plant. 

 Demonstrate that there will be no new, substantially increased discharges of BOD and TSS 
beyond those specified in the permit (40 CFR 125.67). The historically high performance 
of the plant process, the limited projected growth in population and industry within the 
service area, and the analyses provided in this report demonstrate this. 

 Ensure that the WWTP exceeds the minimum requirements for primary treatment (40 CFR 
125.60). The WWTP performs “treatment by screening, sedimentation, and skimming 
adequate to remove at least 30 percent of the biochemical oxygen demanding material and 
of the suspended solids in the treatment works influent, and disinfection, where 
appropriate” (40 CFR 125.58(r); USGPO 1997a). 

The MBCSD WWTP is categorized as a Class III wastewater treatment facility by the Office of Operator 
Certification within the California State Water Resources Control Board. The Board reclassified the 
facility in 2001 from a Class IV facility based on the advanced treatment process and the plant’s low flow 
volume. A typical Class IV facility treats more than 20 MGD in the primary process, while the MBCSD 
plant processes a total flow of less than 2 MGD and carries out partial-secondary treatment of a large 
portion of the flow.  

During 2015, the California Department of Public Health developed a Management Plan for Commercial 
Shell Fishing within Morro Bay. The Plan provides reporting guidelines in the event of a sewage spill to 
the Bay or adjacent ocean. WWTP staff provided comments on the Plan, and signed a Statement of 
Agreement concerning its implementation. 

  



Treatment Plant City of Morro Bay/Cayucos Sanitary District 
2-14 Offshore Monitoring and Reporting Program 
 
 

 

2015 Annual Report Marine Research Specialists 

2.1.4 Description of the Treatment and Outfall System 

The WWTP operating characteristics are listed in 
Table A.1 of Appendix A. All wastewater is 
treated through a primary treatment process, 
which includes screening, grit removal, and 
primary sedimentation, as shown in Figure 2.3. 
Typically, a portion of the flow is diverted for an 
additional secondary-treatment process using 
biofilters, a solids-contact chamber, and a 
secondary clarifier. The secondary process 
consists of parallel single-stage, high-rate, 
trickling filters whose combined outflow goes to 
a solids-contact channel and then to a secondary 
sedimentation tank. When flows exceed 1 MGD, 
secondary-treated effluent can be subsequently 
blended with primary-treated effluent, before the 
entire blend is chlorinated for disinfection and 
then dechlorinated. The disinfected and 
dechlorinated effluent is discharged into Estero 
Bay through a 4,400-ft (1,341-m) outfall 
terminating in a multi-port diffuser system. Waste 
biosolids are anaerobically digested, dried, 
composted and used as soil conditioner and 
fertilizer. A schematic of the biosolid process is 
shown in Figure 2.15 on Page 2-37. 

The location of the Morro Bay-Cayucos WWTP 
and outfall within Estero Bay is shown in Figure 2.4 on the following page. The treated wastewater is 
released into unstressed, open-ocean waters at 35°23'11"N latitude and 120°52'29"W longitude. The 
effluent flows through a 27-in (0.69-m) diameter outfall that extends approximately 4,400 ft (1,341 m) in 
a northwesterly direction. The outfall terminates in a multi-port diffuser approximately 2,700 ft (827 m) 
from shore. The 170-ft (51.8 m) long diffuser lies at a water depth of 50 ft (15.2 m), measured relative to 
the mean lower low water (MLLW) datum. Twenty-eight of the 34 available diffuser ports are currently 
open. The remaining six ports can be made operational if the sustained discharge exceeds 6.60 MGD. 

Because of its location, the MBCSD discharge does not interfere with maintenance of water quality and 
designated beneficial uses within Estero Bay (listed in Section 2.1.3 on Page 2-11). The discharge occurs 
in well-flushed, open coastal waters where re-entrainment or accumulation of effluent will not violate 
applicable water-quality standards, even if combined with pollutants from other sources. Intakes and 
outfalls from other publicly owned treatment works are distant from the MBCSD outfall. For example, 
water intake for the Morro Bay desalinization plant is from saltwater wells and not from the open ocean 
where the MBCSD discharge occurs. Similarly, surface discharge of water from the desalination plant, 
when it does occur, is far south of the MBCSD discharge point and does not add chemical loads to the 
ocean environment. 

 
Figure 2.3 Schematic of the Wastewater Treatment 

Process 



City of Morro Bay/Cayucos Sanitary District Treatment Plant 
Offshore Monitoring and Reporting Program 2-15 
 
 

 

Marine Research Specialists  2015 Annual Report 

2.1.5 Pollution Prevention Program 

The MBCSD’s Pollution Prevention 
Program aims to minimize the intro-
duction of incompatible contaminants, 
such as pollutants and pesticides, into 
the treatment process. The NPDES 
permit requires an annual status report 
detailing efforts to comply with the 
requirements for a Pollution Prevention 
Program. This section serves as that 
report. Additionally, the current permit 
includes a specific requirement to 
document educational and outreach 
efforts regarding proper cat-waste 
disposal.  

As in previous years, three aspects of 
pollution prevention were emphasized 
during 2015: public outreach, industrial 
waste source control and identification, 
and diligent monitoring of influent and 
effluent for industrial contaminants. 

Industrial Waste Survey 

During 2015, as in previous years, ele-
vated levels of industrial pollutants were 
not detected within the MBCSD 
wastewater stream. Instead, the compre-
hensive monitoring conducted for more 
than 27 years indicates that effluent 
discharged from the MBCSD treatment plant consists primarily of benign constituents typical of 
wastewater generated from domestic sources. In fact, based on analyses of past water usage, domestic 
sources contributed approximately 80% (0.75 MGD) of the wastewater processed by the plant in 2015, 
with commercial businesses and government agencies contributing the remaining amount.  

However, this usage-based approach overestimates the influence of nondomestic sources on the treatment 
process. For example, a substantial portion of the water-use attributed to the government agencies is 
utilized for the irrigation of landscaping, sports fields, and agricultural uses, which would not be expected 
to flow into the collection system. These agencies include the City of Morro Bay, Morro Bay High 
School, the San Luis Coastal School District, Morro Elementary School, and the State Department of 
Parks (Morro Bay State Park). Additionally, the compounds added to the wastestream by both large 
commercial and government users are not particularly toxic to humans or aquatic organisms and do not 
generally interfere with the treatment process. 

  

 
Figure 2.4 Location of the MBCSD Outfall and Monitoring 

Stations within Estero Bay 



Treatment Plant City of Morro Bay/Cayucos Sanitary District 
2-16 Offshore Monitoring and Reporting Program 
 
 

 

2015 Annual Report Marine Research Specialists 

This general lack of chemical contaminates within the wastestream arises because the local economy 
within the MBCSD service area relies primarily on tourism and commercial fishing, with no heavy 
industry or manufacturing of any environmental significance. Beginning in 1999, a digital database has 
been used to catalogue business names, addresses, and contact information for all of the potential 
industrial users within the service area. This database has been used to quantify the comparatively low 
volume of influent derived from light industrial sources within the service area. For example, slightly 